Natural Organic Matter Characterization in Drinking Water

by

Krysta Rose Montreuil

Submitted in partial fulfilment of the requirements
for the degree of Master of Applied Science
at
Dalhousie University

Halifax, Nova Scotia
March 2011

© Copyright by Krysta Rose Montreuil, 2011



DALHOUSIE UNIVERSITY

DEPARTMENT OF CIVIL & RESOURCE ENGINEERING

The undersigned hereby certify that they have read and recommend to the Faculty of

Graduate Studies for acceptance a thesis entitled —Natural Organic Matter

Characterization in Drinking Water” by Krysta Rose Montreuil in partial fulfilment of the

requirements for the degree of Master of Applied Science.

Dated: 23 March, 2011

Supervisor:

Readers:
[...]
One study has shown the hydrophilic neutral fraction to be an important precursor to
DBPs in waters with low color (Liang and Singer, 2003). Therefore a complete
knowledge of the types and concentrations of natural organic matter is critical in

optimizing NOM removal for the mitigation of DBPs.



Table 2.2 — Comparison of natural organic matter composition between water sources.

Swietlik and

Ref: Sikorsk Marhaba and | Marhaba and | Kanokkantapong | Kanokkantapong | Korshin et al.,
e 0s Van, 1999 | Van, 2000 et al., 2005 et al., 2006 1997
HON 12% 21.5% 10% 0-12% 5.7-12% 0-25%
HOB > 1% 5.6% 7% 0.8-6.8% 0.8-5.7% 0-22%
HOA 73% 11% 12% 31-38% 31-34% 19 - 68%
HIB 5% 3.4% 5% 1.4 -5.5% 33-55% 1.5-10%
HIA 7% 44% 53% 5.9-18% 8- 18% 8-50%
HIN 3% 19% 13% 20 - 56% 25 -44% 1-35%




2.2.  Disinfection By-Products: Formation and Characterization

Disinfection by-products (DBPs) are a class of compounds formed by the reaction of
natural organic matter with disinfectants used in drinking water treatment. Chlorine was
the first disinfectant used in drinking water treatment and is still widely used today.
Currently, chlorine is available as molecular chlorine (Cl.)y), calcium hypochlorite
[Ca(OCl).]s) and sodium hypochlorite (NaOCl)y, all of which dissolve to form Clyg)
when applied to water. The aqueous chlorine disproportionates to form hypochlorous acid

(HOCI) and free chlorine (CI):

Clyagq + H,O == HOCI+H" + CI

The hypochlorous acid forms an equilibrium relationship with a hypochlorite ion (OCI):

HOCI == H' +0OCI’

Reactions between HOCI/ OCI" and NOM result in the partial oxidation of NOM and/or
the incorporation of CI into the NOM to from DBPs (Li et al, 2000). The exact
mechanisms of DBP formation are not entirely understood. However, Figure 2.1 shows
the proposed pathway by which chloroform is formed where R represents the organic
compound (Sincero and Sincero, 2003). There has been evidence to suggest that, in the
case of chloroform, this trihalomethane (THM) does not split from the parent molecule

—R” until a substantial amount of HOCI has been incorporated into the molecule (Li et

al., 2000).



O @)
Il OH I
Stepl: R—-C—CH; == R—-C=CH,+H"

o) O
| Il
Step2: R—C=CH, +HOCl — R-C-CH,Cl+ OH"

0 0}
[ oH |
Step 3: R—-C—CH,Cl == R—-C=CHCI+H"

O O
| Il
Step 4: R—C=CHCI + HOCl — R — C - CHCI, + OH"

0 o
Il OH |
Step 5: R—C—-CHCl, == R-C=CCL+H"

0} (0]
I Il
Step 6: R—C=CCl, + HOCl —> R - C - CCl; + OH’

O O

Il OH Il
Step 7: R—C—-CCl; + H,O — R - C - OH + CHCl;

Figure 2.1 — Proposed scheme for chloroform formation as presented by Sincero and
Sincero (2003).



10

Among the DBPs discovered thus far are trihalomethanes (THMs), haloacetic acids
(HAAs), haloacetonitriles, haloketones and halopicrin (Nikolaou et al., 1999). THMs
and HAAs are the most abundant DBPs, by mass, in surface waters. They were first
identified in drinking water by Dutch Scientist Johannes Rook in 1974 and have since
been extensively studied for their potential health risks to humans. Early studies exposing
mice to THMs and HAAs have reported high incidences of cancer (Health Canada,
2006). They have since been shown to be carcinogenic, mutagens and toxicants in
laboratory studies (Health Canada, 2006).  Additionally, epidemiology studies have
found correlations between DBP exposure and adverse birth outcomes (Bove et al., 1995;
Chisholm et al., 2008; Nieuwenhuijsen et al., 2008) as well as bladder, colon, and rectal
cancers (King and Marrett, 1996; Hildesheim et al., 1998). Bromodichloromethane, a
THM, has been shown to be particularly toxic at concentrations approaching 20 pg/L
(King et al., 2000; Dodds et al., 2004).

Health Canada (2006) has stipulated maximum acceptable concentrations (MAC) for
disinfection by-products at 0.1 mg/L for total THMs (TTHMs) and 0.08 mg/L for total
HAAs (THAAs). Nova Scotia has adopted these recommendations and incorporated
them into provincial legislation under the Water and Wastewater Facilities and Public
Drinking Water Supplies Regulation (1994). These levels reflect an annual average of a
minimum of four samples taken at a point in the distribution system where the highest
levels occur. Regulation of THMs in drinking water, in Canada, began in 2006 whereas
monitoring of HAAs only began in 2008. In the United States, the Environmental
Protection Agency (EPA) has imposed more strict regulations for DBPs (2006). The Safe
Drinking Water Act stipulates maximum contaminant levels (MCL) of 0.08 mg/L for
THMs and 0.06 mg/L for HAAs (USEPA, 2006). Table 2.2 shows the specific THM and
HAA compounds and their chemical abbreviations currently regulated by both Canada

and the United States.



11

Table 2.3 — Regulated THM and HAA and their abbreviated chemical structures.

Trihalomethanes Haloacetic Acids
Chloroform CHCls Monochloroacetic acid CH2CICO2H
Dichlorobromomethane CHCI,Br Dichloroacetic acid CHCI1,CO,H
Dibromochloromethane CHBr,Cl Trichloroacetic acid CCl5CO.H
Bromoform CHBr; Monobromoacetic acid CH,BrCO,H
Dibromoacetic acid Br,CHCO,H

Several factors can affect the formation of THMs and HAAs in drinking water; the type
and concentration of NOM and the chlorination pH, temperature, concentration, point of
addition and contact time (Liang and Singer, 2003; Nikolaou et al., 1999). Increasing the
concentration of NOM increases the disinfection by-product formation potential (DBPfp).
The specific chemical structure of NOM that promotes the formation of DBPs, however,
is less understood. Aromatic organics and humic acids have been studied extensively and
have been shown to be principal DBP precursors (Liang and Singer, 2003; Nikolaou et
al., 1999; Edwards, 1997). This was generalized by Croue et al. (2000) stating that the
more hydrophobic and acidic in nature the NOM, the greater the DBP{p. Recent research
however is showing the importance of the hydrophilic organic fraction as being an
important precursor to DBPfp particularly in waters with low humic content (Liang and
Singer, 2003). In particular, the hydrophilic organic fraction was found to be more

reactive to bromide (Br’) than any other fraction (Liang and Singer, 2003).

The pH of chlorination can also affect the types and quantities of DBPs in a system as
this influences the stability and concentration of HOCI ions. At a pH greater than 8
(Nikolaou et al., 1999), hydroxyl ions dominate and remove protons from organic
material, allowing chlorine to be incorporated as shown in Figure 2.1. Increases in pH
result in an increase in THMfp (trihalomethane formation potential) and a decrease in
HAAfp (haloacetic acid formation potential) whereas decreasing the pH has the reverse

effect (Nikolaou et al., 1999; Liang and Singer, 2003). Increasing water temperature, at


http://en.wikipedia.org/wiki/Carbon
http://en.wikipedia.org/wiki/Carbon
http://en.wikipedia.org/wiki/Chlorine
http://en.wikipedia.org/wiki/Carboxylic_acid

12

the point of chlorination, results in faster reactions between NOM and chlorine. Thus,
increasing the chlorine demand of the water subsequently increases the DBPfp (Nikolaou
et al., 1999; Liang and Singer, 2003). The point of addition of chlorine will also impact
the formation of DBPs. Chlorine added after NOM removal in a treatment plant will
result in lower DBP levels in the treated water than plants that pre-chlorinate prior to
NOM removal. Finally the contact time between chlorine and NOM will ultimately affect
the DBPfp. Increasing contact time increases both THMs and HAAs formation potentials
(Nikolaou et al., 1999; Liang and Singer, 2003).

2.3.  Mitigating Disinfection By-Products

The best way to mitigate DBPs in drinking water is to remove as much NOM as possible
prior to the addition of chlorine. While several different treatment options have been
developed to remove NOM, the focus of this research will center on removal by

coagulation.

In surface water, natural organic matter remains stable and suspended in the water
column as a result of their relatively small size and the mutual repulsion forces exerted by
similarly charged compounds. This inability to settle, or settle very slowly by gravity
alone requires the addition of a chemical to destabilize the colloids thereby facilitating
precipitation of the NOM. Traditionally, metal salts such as aluminum sulphate or alum
[Al>(SO4)s], ferric sulfate (FeSO,4) and polyaluminum chloride or PACI [Al,(OH),Clg.]
have been used to neutralize the electrical double layer surrounding organic and inorganic
particles, allowing them to bind to the coagulant itself or to other colloids (Sincero and
Sincero, 2003). The addition of the coagulant is applied through a rapid mix stage to
evenly disperse the chemical throughout the water. This procedure is followed by a slow
mixing stage orflocculation process, allowing particles to agglomerate to form flocs.
Both the chemical and physical properties of NOM have been shown to affect this
process. The total and dissolved organic content, the amphiphilicity, the zeta potential,

the total surface charge and the molecular weight of organic colloids have been identified



13

as important factors affecting/explaining variances in the coagulant treatment efficacy of

NOM.

In 1997, a model was developed by Edwards to predict DOC removal during enhanced
coagulation. He noted that there were two types of DOC; sorbable and non-sorbable to a
coagulant. Furthermore these fractions could be predicted from the raw water specific

ultraviolet absorbance (SUVA) calculated according to Equation 2.1:
SUVAaw = 100 X {[UV,s4 (cm )]/ DOC (mg/L)} Eq 2.1

The non-sorbable fraction has been attributed to the hydrophilic organic fraction of
NOM (White et al., 1997; Edwards, 1997; Sharp et al., 2005; Fearing et al,. 2004). This
fraction is typically comprised of lower molecular weight colloids that exhibit
significantly lower charge density than the hydrophobic organic fraction (Collins et al.,
1986; Edzwald, 1993; Ratnaweera et al., 1999). This low charge density is thought to
interact less with the cationic metal hydroxides formed during coagulation resulting in
little or no destabilization of these types of colloids (Edzwald, 1993). Others studies have
corroborated these findings by showing that the coagulation of NOM favors larger
hydrophobic organics which exhibit a high charge density (Gu ef al., 1995; Huang and
Shiu, 1996; Sharp et al., 2005). Several studies have also proposed that optimization of
coagulation processes should be based on the colloidal and total surface charge of the

water rather than SUV A alone (Fearing ef al., 2004; Sharp et al., 2005).

Floc formation

Figure 2.2 — Interaction between alum and hydrophobic/hydrophilic organic compounds.



14

CHAPTER 3 MATERIAL & METHODS

3.1.  Source Water Characteristics

The source water analyzed in this study were supplied by two water treatment plants with
similar raw water qualities; the J.D. Kline Water Supply Plant (JDKWSP) and the
Mohawk Valley Water Authority (MVWA) treatment plant. An overview of the raw and
treated water qualities as well as a description of the treatment process, of each facility,

are presented in this section.

3.1.1. Overview of the JDKWSP

The JDKWSP, located in Upper Hammonds Plains, Nova Scotia, produces on average 20
MGD and serves several communities throughout the Halifax Regional Municipality.
The plant draws its water from Pockwock Lake, a fairly pristine and protected watershed,
with little anthropogenic influence. The plant’s treatment process includes pre-screening,
oxidation, pre-chlorination, coagulation, hydraulic flocculation, filtration through dual
media (sand/anthracite) filters and chlorination. Coagulation of the raw water occurs at a

pH of 5.5 to6 and an average alum dose of 8 mg/L.

The raw and treated water quality report from the JDKWSP is presented in Table 3.1.
The raw water is characterized as low turbidity, low alkalinity, low color and low DOC.
From the 2009 water quality data published by Halifax Water, the treated water is in
compliance with current MAC for DBPs, regulated in Canada, however there is a desire

to reduce levels further to meet U.S. regulations for HAAs.



15

Table 3.1 — Water quality reported by the JD Kline Water Supply Plant in 2009.

Parameters Raw Water Treated Water
Alkalinity (as mg/L CaCOs) <1.0 18
Color (True Color Units) 16 3
Conductivity (umho/cm) 39 87
Hardness (as mg/L CaCOs) 53 13.3

pH 5.6 7.3
Turbidity (NTU) 0.3 <0.1
Total Organic Carbon (mg/L) 2.9 1.4
THM (pg/L) <1 73
HAAS (ug/L) <5 70

3.1.2. Overview of the MVWA Treatment Plant

The MVWA treatment plant is located in Utica, New York. It produces on average 19
MGD and serves 130,000 customers. The plant draws its water from the Hinckley Lake
which is fed by the West Canada Creek. The plant’s treatment process includes
coagulation, flocculation using in-line static mixers, absorption clarifiers, dual media
filtration and chlorination. Alum is used during coagulation at variable dosages,
depending on the raw water quality. The pH of coagulation during sampling periods,
presented in this study, varied between 5.9 to 6.3 and the dose of alum varied between

17.5 to 30.0 mg/L.

The raw and treated water quality report from the MVWA is presented in Table 3.2. The
raw water is characterized as low turbidity, low alkalinity, moderate color and low to
moderate DOC. Based on the 2009 water quality data published by Mohawk Valley, the
treated water was in compliance with current MCLs for THMs in the United States

however they exceeded MCLs for HAAs (Table 3.2)



16

Table 3.2 — Water Quality reported by Mohawk Valley Water Authority in 2009.

Parameters Raw Water Treated Water
Alkalinity (as mg/L CaCOs) 13 45
Color (True Color Units) 44 11
Conductivity (umho/cm) 38.1 140
Hardness (as mg/L CaCOs) 14 19
pH 6.6 9.1
Turbidity (NTU) 1.4 0.6
Total Organic Carbon (mg/L) 5.54 1.79
THM (pg/L) N/A 25
HAA (ng/L) N/A 63

Table 3.3 — Comparison of treatment strategies adopted by the JDKWSP and the

MVWA.

JDKWSP MWVA
Treatment Plant Direct filtration Conventional filtration
Pre-Chlorination Yes No
Coagulant Alum Alum
Coagulating pH 5.5t06.0 5.91t06.3
Alum Dose 8 mg/L 17.5 to 30 mg/L
Mixing Hydraulic Mechanical
Clarifying step No Yes
Filtration Dual media (sand/anthracite) Dual media (sand/anthracite)
Disinfectant Chlorine Chlorine

3.2.  Raw and Filtered Water Characterization

Twenty liters of raw and plant filtered water were collected from both treatment plants

over the course of a year. The raw water sampled for this study was obtained from the



17

pump house of both treatment plants prior to the addition of any chemicals. The treated
water was obtained from both treatment plants following filtration but prior to the

addition of chlorine, fluorides and polyphosphates.

The raw and filtered water were samples were analyzed for UVass, organic carbon
temperature, pH and conductivity before and after filtration through a Micron-PES,

polysulfone, 0.45 um filter cartridge.

3.2.1. Fractionation

Using the fractionation procedure developed by Leenheer (1981) and later modified by
Marhaba ef al. (2003), the dissolved organic matter from the raw and filtered water was
separated into six organic fractions; hydrophobic acid (HON), base (HOB) and neutral
(HON) and hydrophilic acid (HIA), base (HIB) and neutral (HIN). Diaion WA10 resins
and Supelite™ DAX-8 resins were procured from SUPELCO (Park Bellefonte, PA).
AG-MP 50 resin was procured from Bio-Rad Laboratories (Mississauga, ON). New
DAX-8 resins were passed through a 500 um sieve to remove large resins. The resin was
then stored in 0.1M sodium hydroxide (NaOH) for 24 hours before sequential 24 hour
cleanings with hexane and acetone using a soxhlet extractor (Leenheer 1981). The clean
resins were then packed into 2.5 x 120 cm Kontes Chromaflex chromatography columns.
The resins were further cleaned and prepared by passing methanol, 0.1M NaOH, 0.1M
hydrochloric acid (HCI) and MiliQ through each column (Leenheer, 1981). Resin
quantities in each column were determined using the resin absorption quantities
calculated by Leenheer (1981). Additional resin cleaning and preparation instructions for

Diaion WA10 and AG-MP 50 resins can be found in Leenheer (1981).

Before passing the sample through each column, the conductivity and absorbance (UV-
254) of the MiliQ effluent were determined to ensure a conductivity of < 10 ps/cm and an
absorbance < 0.001 cm™. Additionally, DOC samples were collected to determine the
DOC of the resin bleed prior to passing the water sample through. Figure 3.1 describes

the separation procedure used in this study. The left-hand axis describes the pH to which



18

the sample was adjusted prior to passing through the columns. The right hand axis
describes the eluent used to desorb the desired organic material from the resins. The
horizontal axis describes the order in which water was passed through each of the five

columns. A photograph of the actual column setup is shown in Figure 3.2.

pH Eluent
* B Hydrophobic B Hydrophilic

E ]'] | — I]Cl
1, — CH,OH

v

DAX-B(1) DAX-8(2.3) AG-MP 50 Wa-10

Figure 3.1 — Schematic for the resin fraction procedure adapted from Marhaba et al.
(2003).



19

Figure 3.2 — Experimental setup of the fractionation procedure.

3.2.2. Size Exclusion Chromatography

The molecular weight distribution of organic fractions was determined using high
pressure size exclusion chromatography (HPSEC or SEC). Samples were brought to a pH
of 3 to 7 and passed through a 0.45 pm filter membrane (GE Water & Process
Technologies). Samples were evaluated using a TSK G3000SW column (7.5 mm X 300
mm) with a TSKgel SW guard column (7.5 mm X 70 mm). The media in the TSK
column consisted of silica with a pore size of 10 um. These columns were connected to
the Perkin Elmer Series 200 Autosampler and the Perkin UV/Vis detector which was set
at UV 254 nm. Samples of 20 pL were injected and passed through the columns at a
flow rate of 0.7 mL/min. A sample run time of 30 min was established, whereby all of
the compounds in the sample had passed through the column. The molecular weight
(Mw) of organics was determined by size calibration using four sodium polystyrene

sulfonate standards (Scientific Polymer Products Inc) with different molecular weights;



20

14900, 7540, 5180 and 1530 Daltons. A coefficient of determination R? > 0.90 was

consistently achieved.

3.3.  Analytical Techniques

3.3.1. Total and Dissolved Organic Carbon

Total and dissolved organic carbon (TOC, DOC) samples were analyzed using a
Shimadzu TOC-Vcph Total Organic Carbon Analyzer whereby organics are oxidized into
carbon dioxide (CO,) and measured as TOC.

The TOC samples were prepared by placing the sample in 50 mL head-space free vials
and acidified below a pH of 2 with phosphoric acid. DOC samples were first filtered
through a 0.45 um filter paper (Cole-Parmer® Nylon Membranes) before acidifying and

placing it in the vial.

3.3.2. Conductivity, Temperature and pH

Conductivity, temperature and pH were measured using an Accumet Excel XL50. Both
the conductivity and pH probes were calibrated daily using standard buffer solutions from
Fisher Scientific. The temperature probe was also calibrated daily using a mercury

thermometer.

3.3.3. Disinfection By-Product Formation Potential

Trihalomethane and haloacetic acid formation potentials (THMfp and HAAfp) were
analyzed for each of the six organic fractions extracted at each sampling event. THM and

HAA samples were prepared following Standard Methods (5710) with minor



21

modifications (APHA, 1995). Samples were buffered to a pH of 8 with borate and stored
for 24 hours after dosing with chlorine. Chlorine dosing was examined under two
conditions; uniform formation conditions (UFC) and plant dosing conditions. All
samples collected from the JDKWSP were dosed at 1 mg/L of free chlorine to simulate
plant chlorine dosing conditions. UFC was also conducted at the JDKWSP in the month
of August 2010. Chlorine dosing under UFC varied between samples such that the